STY
OPR: rki

.M.
CURRENT

PREFIX: G: \DOTHOB01ANACADN

FILE: Dot86321a.dwg

PREV. OPR:

© 12/01/99

BEGIN
SCALE:

May 089, 2003 — ©6:49pm

CURRENT TIME:

1=1

LAST SAVED BY:rki

LAST MODIFIED: Fri, 09 May 20035 -~ 6:45pm

B
<

b

SURVEY PLOTTED BY

DRAWN BY

T

TRACED BY
DESIGNED BY

ORIGINAL

PLAN

NOTEBOOK

No.

GENERAL NOTES

1. All hardware, posts and fasteners shall be hot—djp zinc

coated galvanized after fabrication. No punching, drilling or

cutting will be permitted after galvanizing.

RWMO2b, etc.) shall conform to the latest edition and

Where conditions require, special post lengths in increments
of 6 inches may be specified.
3. All fasteners, posts, and rail elements (i.e. FBB03, PWED],

amendments of "A Guide to Standardized Highway Barrier

Rail Hardware’, a report prepared and approved by the

AASHTO-AGC—-ARIBA Joint Cooperative Committee, Subcommittee

On New Highway Materials, Task Force 13 Report. Dimensions
of fastners, posts and rail elements have been converted from

melric units into their present form.

by the State.

The Recycled Plastic Block or Offset Block shall be approved

After the guardrail posts are installed in the paved areg,
the Contractor shall grout around the guardrail post and

seal dll cracks in the paved area that was caused during the

guardrail post installation. If required by the inspector/

engineer, the Contractor shall tamper the paved area around
the guardrail post prior to grouting. The cost for this work

shall not be paid for separately, but shall be considered
incidental to the various guardrail items.

specific, engineer approved design may be used.

/. New A.C. pavement at guardrails shall extend 6 feet

longitudinally beyond terminal ends.

When standards for the fill slope area cannot be mel, a site

Reflector Markers (RM—5) mounted on guardrails shall be

spaced every 200 feet.

Spacing of RM—5's on Horizontal

Curves shall comply with Table -1 of the MUTCD. RM-5s

shall not be installed on Terminal Sections.

. "SisT. No. | STATE |2rgy ‘No.| ‘vEAR | “No. | sHEETS
Na
} HAWAl HAW. [STP-7310(1)] 2003 | 110 193
~ _
4 1/2" . Secure Cable L
11 76” _ - 11/16 ecure (apie Loop
/16 © / | - W/5 Cable Clips ——
NI NI |
A l ] - _'% 12 ” 16 i ' PN .
~ | oY~ 4” * Note 20" When Installed with
) ) 1 % a , : . i 2” 2" Rubrail
' v LY e 1116 Hole R el
©| i!{r/ B R S Xt be Tt B 1 S X | = * NOTE: (Type "G” Modified End Terminal)
N NS i i = — 4%3%___‘ ~ b —t ETRTR Tye “G” Modified End Terminal is a site specific end terminal with a taper and
Nl o Eli | _ ! : Finished Grade | === ~=Fgl | | " Concrete Anchor radial termini. A site specific detailed drawing is required for all Type 6"
—g!‘r\ N _l Qs (Class A Conc.) Modified End Terminal and must receive Engineer's approval.
. - H | | S e - e ' The taper (flare rate) of the guardrail shall follow the latest edition of
y 1 B 43/4” Cable || Tssaa - Y AASHTO'S Roadside Design Guide (currently, Table 5.6 — Suggested Flare Rate for
X l ‘ L | I B o e A Barrier Design, page 5-21, Jan. 1996 edition).
\J »oo. i H f Anchor Plate | i _ ” e . | N B AN arrier vesign, pag s
AN il/f | les{7 3/8” E ! I 1~1/4" Galv. Rod b "“""‘hﬂ%{/—— J/8x3'x6" Steel The radius of the radial termini is an Engineer's judgement based on the site
~ 2 11 —8-5/8" Bolts |1 W/ Welded Eye e i Flate Welded to Rod 1 ation. The Engineer shall consider safet (minimize the spearing & blunt end
37/8", 2" 0 12" —=t=—=12 11/16" R I | 1- .-u ' g ' consi 4 spearing ,
= (bp.) L] W/Nuts & I N N 4 situation); degree and potential seriousness of th hazard: bicycle and pedestrian
5 7/8" L Washers L - accessibility; maintenance equipment accessibility, Right—of—Way availability; the
4 - 7 7/8" | smallest réfdff the metal w—beam/thrie—beam railing can be constructed (check
ANCHOR BL”O C”K DETAIL with supplier/contractor); posted speed limit; angle of vehicle impact; and
10P SIDE Fi OR ] YPé_ G M Op//'_/é__ [) é_ NQ T_E__' RMINAL aesthetics when designing the Type "G” Modified End Termindl, |
N.T.S During construction, the Contractor shall layout the proposed Type "G” Modified
W PLAST/Q MKQUT /TYP£ /) . , End Terminal and receive approval from the Construction Engineer proir to
N.T.S. 1. Concrete, G.R.P., excavation, anchor rod and miscellaneous apputenances installation -
necessary to anchor the guardrail ends shall be incidental to metal guardrall. '

Offset Block or Blockout

’ Offset Block or Blockout
’\n " - Guardrail —= Guardrail Post
?trong)/—"ost g é\ of
PWEOT ,./'/ s
(PWED2) ‘>J>\ P FBBO3 guardrail bolt v
_H with recessed nut % 0
oF U R ] Grout around post
8| / . (See Note No. 5)
PLAN
2°-0" Min.
Exploded View G;age & Compact
, e.s. at Fill Area
(Rail and washer not shown) g%cx;;f (See Note No. 6)
STEEL POST AND BLOCK DETAIL -~ = >
N. 7:5 7""’6” L 6” _
|
— Reflector Marker (RM—5) — Reflector N
Facing Traffic (Mounted on Guardrail Bolt) Tywe Wl or 1V Retroreflective AT B Sl
Sheeting (High Intensity) .
N
37 0 Guardrail
2 3/4 < Post
| Sc‘{op% Break Point
3 | v Lont.
) Tr
2 Slot 11/16°x 2" | Fill Slope
N S‘Ibfewalk‘J T 2:1 Max.
/ //2:,< Galvanized Steel Design L--d R ounding
(1/8" Min. Thickness)
ELEVATION
REFLECTOR MARKER (RM—5)
DETAIL_AND TYPICAL INSTALLATION TYPICAL GUARDRAIL N2 IALLA TTON

N.T.S. |

K

10-
” A

4"

7” ”
//— 3/4” hole
¥ g
7 7/8
N NN _ 4 1/4”
All exterior corners — 6"
1/2” radius

RECYCLED POLYETHYENE

OFFSET BLOCK (TYPE )

N.T.S.

/By & e

JTHIS 'WORK WA$ PREPARED
BY ME OR UNDER MY
SUPERVISION

Expiration Date of the License:
04/30/04

STATE OF HAWAI

DEFPARTMENT OF TRANSPORTATION

ARDRA!

HIGHWAYS DIVISION

TA NO

ES

PUULOA ROAD IMPROVEMENTS

Scale: As shown

Kamehameha Hwy. to Salt Lake Blvd.
Federal Aid Project No. STP—7310(1)

Date: May 2003

SHEET NO. 110 OF 193 SHEETS

N

o

110




STY

P M.

PREFIX: G: \DOTHSB01ANACAD\

BieT. o | STATE | ooy, No.| Vear | SNo.' | sheets
HAWAI HAW. [STP-7310(1)] 2003 111 193
] Offset Block or Blockout | "
Guardrail — NOTE: Ii.{ | 6-3" 6-3"
PUWEOT | < < .
All Holes are Hex3.0 ¢ Rail bolt hole ¢ Rail bolt hole
. /4" Die. Structural ]
é ~ Shape 3-/:3507 FBBOZ
= A Splice Bolts /- RiM0Za {
& |
= 57/8" - . A TR it
/ L2V s 1 15 2 3/4% 2 1/9” Post Bolt < _Bt! Ef—l jﬂ %
™ - » .
. 21 St (bp. S T, Lap in direction —! |
PLAN - . 17T N ~—1_10%1" W /— Ground Line of traffic
L /0N oy ;\‘
¥ -0 | Ew = e S
RIMOZ | | (- ‘ N 15 /16" e~ — Pwet i i
g Offset Block or Blockout — b o ﬁ)ﬁ’)w > 516 (op) X %
¢ FBg01 r g S R (p) N ELEVATION
Splice Bolts > o 3 -
| N S & X STRONG POST W-BEAM GUARDRAIL WITH
= S0 ® /8 = RECYCLED OFFSET BLOCK OR PLASTIC BLOCKOUT
803 N . | N.TS.
oS —— X
- - ’?G /f /3 Y _”% ;" L" ” n
5§ 3 ' & Gond S N AT T Fo
s S ine o Tol. I
T i PHEO! % [y vy | [-0,+5 1-0 )‘
| ™~ 8
ey A AL BASE METAL »
3 8 Ground AR T DESIGNATOR | " ickhESS 3
R Line I RiBOIa 12 Ga Min-
o = / I —
>3 W—BEAM BACK—UP—-PLATE (RWBOla
£ Swg SIDE fRONT N.T.S. e 6 1/4"
& i 4
%@ESE ElLEVATION W"‘BEAM STRONG POST J0° ® QN
A =8 - N.TS.
z0z5% P e L
2inn STRONG POST W—-BEAM GUARDRAIL ~— Lo in Direction 29/32" x 1 1/8"
SE35S N.T.S. * Or As Directed By The Engineer Shape to Fit Splice Bolt Slot
| : (hp.)
Rail Element BN
S
516"~ |~ % | .
g, “+ [e7/32" 5/8" N ~
g2 = ! 7/ 1 - 9 @g
= 0 I~ i
(s, & (6 S e a s B By
7 . s %o Dimensions for This 2 1/4 8 1/2 §7 1/2 o
R L Rz AN Part are to Fit Over "Varies '
Ry ~ Part RWMO2a
DESIGNATOR L E i DESICNATOR Bﬁ&%g ggl
FBBO1 13/8" S ™ RWEO3a 12 Ga.
FBBOZ 2" —
" FBB03 10" . . [ W—BEAM _END SECTION (ROUNDED RWEO3a
5 C3/4x21/2 © | )
N N.T.S.
o e » P O.S'f BO/f S/Of A
f Do x 1/16 © o — —— -
Mod. Heavy Recess both 3/8°R / :
Hex Nut —\ sides /! // , O | ©, I me=m___._=J Lgu
| 7776'\ 29/3x 1 1/8” 270 4147 414
+ J / g]o[ ﬁm ) / ) blﬂ / i STATE OF HAWAII
5 -(,_0,+5 8 1/9" DEPARTMENT OF TRANSPORTATION
E ; | ! / 1 HIGHWAYS DIVISION
sEed CUARDRAI BOLTS AND RMMOZa 12 Ga - W—BEAM GUARDRAIL
RECESSED NUT 2_SPACE W-BEAM GUARDRAIL (RWM0Za) Kamehamena iy, o Salt Lake Bivd. |
R . 1.S. ' . il ’
2 N.T.5. | N.T.5 s e wes weewes | Federal Aid Project No. STP—7310(1)
SUPERVISION
Expiration Date of e Jsaves | Scale: As shown Date: May 2003

SHEET NO. 111 OF 193 SHEETS

11




B’LL OF MA TER’ALS ' NO te. | FED. ROAD STATE FED. Aié FISCAL | SHEET TOTAL
Install Rail Parallel to Roadway Edge Line. oeT e RO Mo YEAR | O | TR
i ory DESCRIPTION When Taper is Required By Design Engineer, | HAWAIl | HAW. [sTP-7310(1)] 2003 | 112 193
96 3 |12 Ga./12'6"/6°3"/S (Gaurdrail) a 50:1 Taper Over the Length of System is Allowable. - ‘ .
326 | 1 |12 Ga./12'6”/6°3"/S Anc (Guardrail) - _ PC 782G Bearing Plate
7044 | T | Cable Anchor Gracket PC 9G Deep PC 9G Deep PC 96 Deep Assembly Cable PC 30006 Cuardral Exit Slot
782G 1 | 5/8°x 8" x 8” Bearing Plate Beam Guardrail Beamn Guardrail Bearn Guardrail PC 33875C Strut 3" x 37 4
12 GA x 12-6" LG 12 GA x 12-6" LG 12 GA x 12-6" LG PC 995A Guardrail
995A 1 | ET-2000 Plus Extruder Length PC 704A Cable Anchor Extruder
30006 | 1 |Cable 3/4" x 66" of Need } %
33006 | 6 |5/8" Washer . % ; 1 ! i % |
* 1 H i H 1 | i § H —
33406 | 38 | 5/8”" Hex Nut \ PC 326 Deep — n
33606 | 32 | 5/8” Dia. x 1-1/4" Splice Bolt | Beam Guardrail | 21 1/2" . N
35006 6 5 ” 3 » 12 GA X 12 ’—6 ” LG - o |
/8" Dia. x 10" Post Bolt | J
J7016 | 19 | 3/4" Washer : : o @ o ® o ® o © N o @ o (P Do Not Attach
3704G | 16 | 3/4” Hex Nut 5/8” Dia. x 1-1/4"—_ | 6'-3" s 6'~-3 s 6'-3 - 6'-3 3 6-3 | 6'-3 - 6-3 B 6-3 . Rail to Post
A ; - LG H.G.R. Splice B - | B B | B N - — #1
37176 | 15 | 3/4” Dia. x 2-1/2" Hex HD Bolt Bolts & Nuts \! 5/8" Dia. x 1-1/4" <t 5/8” Dia. x 1—-1/4"<+e ' 5/8” Dia. x 1—1/4" e | @ {
3718G | 1 | 3/4” Dia. x 3" Hex HD Bolt ' - i } LG H.G.R. Splice LG H.G.R. Splice — LG H.G.R. Splice _—
: ' | iR Bolts & Nuts 1| Bolts & Nuts 1l | A ~q Bolts & Nuts 1| | — - lrailic
3900G | 2 |1 Washer \ L e L —— | e n - %
39106 | 2 |1” Hex Nut % el -l ;:5 R f:‘ e YF: e | o
53268 | 6 | Recycled Plastic Blockout or Offset Block \ i T T | \\\.\\ . N
g g_ » | ENANNEANANN ; : ONSANSANTANGN ;-" ; BNTANG \%N - | ' EANIANIANGN . x A
5 g aee | 18 /. 8,, Hasher | IR i 1\, 2 1\ Boits Must be || RN | 1 2o Not \ﬁ\f%%\é ] - _/ B\ 38" pio. x 1 1/2”
© ©| 42556 | 2 | 3/8" Fender Washers - Do Not Attach Installed on the | After final Hex HD Bolt w/ Washer,
o N Rail to Post ) | Ray To Post #2 Assembl
42586 | 16 | 3/8” Lockwasher ) : Gage Side of Y Lockwasher, & Hex Nut
2 o My Blocks at Rail Post as Indicated Recheck Cable
S K| 42616 | 2 | 3/8 Dia. x 1-1/27 Hex HD Bolt R  Splices (At Posts to Insure Proper p ITOTBet iurs See Detail 'K
> ” . N . ] - 35, 5 & 7 = T = ] = s Taut An
o 2| 4699G | 16 | 3/4” Lockwasher # ) Rail Fit A Vs Not
_ 2 3| 63216 | 16 | 3/8" Dia. x 2" Hex HD Bolt PC 33872A Posts (Upper) Relaxed.
) 5| 64056 | 18 | 3/8" Hex Nut ) " PC 33874A Posts (Lower) : I I
L DD
& 2.5[ 338714 | 1 | £T2000 HBA Post #1 Top H , B
r=5220| 338724 | 7 | ET2000 HBA Post #2—#8 Top ™ sE // eA\//Ct] tl‘l ?/’Z e gg 7852/6“3 ,?eaggg Plate
. T . AW .. - X X
28080y | J3873A | 2 | ET2000 HBA Post #1-#2 Bottom caie: oL 1o Sedie
OO 33 i
B 33874A | 6 | ET2000 HBA Post #3-#8 Bottom N N / |
33875A | 1 —6” A [
2 6'-6" Angle Strut ET HB D~ Traffic Side WJ\ "] /4" Dia. x 2 1/2" K PC 38714 Post (Upper)
= | ) - Hex HD Bolt w/ X G
<
= 5/8” Dia. x 10" % Stack 2—3 Wash Washer, Lockwasher PC 3’(’7006 Cable Assembly
% -2 Lé H.G.R. Bolt i _ 3/046;’ Dia. Bo;is & on Under Hex Nut w/ 1 Hex Nut & Washer
S w/ Hex Nut & Washer Between Post Pl V/‘(-?W ”;(_ K 2 _ Each End
2837 (See Note 3) & Strut to Allow , =i 3/8° Dia. x 2” Hex Hd Bolt
o8 S @I[ H To Pass Over 3/8" Scale: Not to Scale w/ Washer, Lockwasher Under
i zY | | 'L De fOI/ ”H ??  Dia. Bolt Head. } ~ Hex Nut
FE 0 See Note Below PC 338724 Post (Upper) ‘ ] ‘ PC 33872A Post (Upper) ,
W6 x 8.5 - Scale: Not to Scale . W6 x 8.5 PC 33873A Post (Lower)
(Post #2) . ) ‘ | w6 x 8.5
See Detail "D | 4 ‘f_, eXD’Z‘D XBgH 3/8” Dia. x 2" Hex HD Bolt K
Recycled Plastic D w/ Washer, Lockwasher | ,1/ Install w/ Head on Strut T TS
..... g;?d;og OI: \ e PC 338724 Post | Under Hex Nut \6 @/ gldj wﬁ Wal.\slh?r & Lockwasher DetO// K
set block R\ Detail "D (Upper) W6 x 8.5 PN <7 nder Hex Nu Scale: Not to Scale
| Scale: Not to Scale L PC 338756 Strut (Post #1)
N Traffi - ST~
AN - See Detail "H v - PC 33873A Post (Lower)
N T ’ —_ we x 8.5
| il \/Ie W H H STATE OF HAWAI
R " PC 33874A Post (Lower) Scale: Not to Scale DEPARTMENT OF TRANSPORTATION
E s @ We x 8.5 HIGHWAYS DIVISION
S,pigh ' U Notes: (Post #1) ——
be8gct SR - ET—2000 PLUS
ESgaily Note: -\/ 7 1. Do Not Attach Guardrail To Post #1.
Section "A—A" is Similar @ Post #3, 3/4" Dia. x 2 1/2” Hex /8’ Dia. x 2" Hex 2. Do Not Attach Guardrail To Post Blocks At Guardrail Lap Splices. '
2z | 8 5 & 7. Except Rail is Not Attached. HD Holt w. Washer, yui HD Bolt w/ Washer, (At Posts #3, 5, & 7) pop PUULOA ROAD IMPROVEMENTS
g |8 Lockwasher Under - Lockwasher Under 3 The 5/8" Flat Washer is Used Under the Nut, Behind the Post e . Kamehameha Hwy. to Salt Lake Blvd.
2 o 2 2 Hex Nut Hex Nut . ” » . lhe at Washer is Used Under the Nut, behin e Fos - - A““‘ . . _
Section A—A i "n_p” Section B-—FB Only. No Washer is Used at the Rail (e rteEe | Federal Aid Project No. STP-7510(1)
Scale: Not to Scale /€ W Scale: Not to Scale 4. Manufacturer Suggests Customer To Provide Reflectorization of Beration bote of Wousiores | Scale: As shown Date: May 2003

112




2003 — 6:51pm

May 09,

STY
CURRENT  OPR: rki

PREV. OPR:
LAST SAVED .BY:

F.M.:
CURRENT TIME:

PREFIX: G:\DOTHIBO0TANACADN

FILE: skt550a.dwg
BEGIN: 12/01/99

SCALE: 1=1

LAST MODIFIED: Fri, 09 May 2003 — &:47pm

il

aaaaa

SURVEY PLOTTED BY

DRAWN BY
TRACED BY

‘I DESIGNED BY
QUANTITIES BY
CHECKED BY

ORIGINAL
PLAN

NOTEBOOK

No.

CRALRAL O g | s [0 [0 [
I. Breakaway steel posts are required with the Sequential Kinking wawAl | Haw. sp-7siom| 2003 | 1 193
Cable Anchor Box [S760] w/ [SB58A] shoulder bolts, Terminal. - , , ' 19
Guardrail exit [NO55A structural nuts, [WO50A washers 2. All bolts, nuts, cable assemblies, cable anchors and bearing ITEM
start away from W—B Cuardrail L th of need F)/C’t(?é? shall be 57(71V1377f:?f?(3[ NO. ‘:’7~)< BILL OF MATERIALS
traffic <n Luardrall -eng 3. When the Sequential Kinking Terminal is selected as the end 3000 WMPACT HEAD
Steel Breakaway Line Posts treatment for W—Beam Guardrail installation, the W—Beam '
(post 3 thru 8) PB621 Guardrail will be flared at a rate of 50:1 to prevent the impact S1303/51305 W—BEAM GUARDRAIL END SECTION, 12 GA.,
&1 d-l ﬂE “head from encroaching on the shoulder. The flare is not 12.5" OR 25’
Impact ~ ~ dL% required and may be decreased or eliminated for specific G1203/61205 | _3/1 | W-BEAM GUARDRAIL, 12 GA.,, 12.5' or 25
Head 27-7/8" L =Bear Guardrail End Section W-Beam Guardrail e . | 5730 2 | *FOUNDATION SOIL TUBE, 6” x 8" x 72"
G1203 or 161205 4. The soil tube shall not protrude more than 4 above ground ! -
23000 or (515031 (measured) along a 5’ cord). Site grading may be necessary to | E790 1| BEARING PLATE
- Installed with Straight Taper or 50:1 or Less meet this requirement. S760 1 | CABLE ANCHOR BOX
/ 5. The soil tubes may be driven with an approved driving head. E770 1 BCT CABLE ANCHOR ASSEMBLY
They shall not be driven with the post in the tube. If the soil
Iraffic __ End payment for instalation (ea.) tubes are placed in drilled holes, the backfill material must be £780 7| GROUND STRUT
Plan Stomdorg satisfactorily compacted to prevent settlement. PB620 2 | STEEL BREAKAWAY END POSTS
Scale: Not to Scale Wtfg eggv 6. When rock is encountered during excavation, a 12 " dia. post PB621 6 STEEL BREAKAWAY LINE POSTS
Guardrail hole, 20" deep may be used if approved by the Engineer. 6 | RECYCLED PLASTIC BLOCKOUTS OR OFFSET BLOCK
line posts Granular material will be placed in the bottom of the hole ‘ 7| IMPACT HEAD REFLECTOR MARKER — IHRM(R) OR (L)
- approx. 2—1/2" deep to provide drainage. The soil tubes will be
@ 6'-3" @ 6'-3" @ 6’-3" @ 6'-3" @ 6-3" 2/ 6-3" 7_ 6'-3" 6'-3" @ field cut to length, placed in the hole and backfilled with _ HARDWARE
B 7| T B "] T | - adequately compacted material excavated from the hg/e . B580122 17/33| 5/8” Dia. x 1-1/4" SPLICE BOLTS, POST #2
- | | | | /. The breakaway cable assembly must be taut. A locking device, T~ 7
6 orea . | 8580754 2 | 5/8” Dia. x 7—1/2" HEX BOLTS
o , _ l l (vice grips or channel lock pliers) should be used to prevent the — ,,
| 12'46" or 25 wmz:!eam Rail Elements | | | | | cable from twisting when tightening nuts. 5341004 2 | 5/8" Dia. x 10" HEX BOLTS
8. A special site evaluation should be considered prior to using the B341002 6 | 5/8” Dia. x 10° H.G.R. BOLT (POST 2 ONLY)
A ‘ B t } ;equentz;ic;/ K{';;kin_ci}r tc;.ermsllnal wf;gr/e K{hzr:e isr/esq tf/zan 02"5’ between B581802 6 | 5/8” Dia. x 18” H.G.R. BOLT (POST 3 THRU 8)
! E f ! ‘ ! | e outlet side o e Sequential Kinking [lerminal and any T
- _ adjacent driving lane. NO50 26/42| 5/8” Dia. H.G.R. NUT (SPLICE 17/33, SOIL TUBES 2,
Ground Li 9. (R) or (L) indicates right or left Impact Head Reflector Marker P OSZ 2 THRU 8)
% o round Line : (IHRM).  Providing and installing of IHRM shall be considered NO30 2 | 3/4" Dia. HEX NUTS
f | : 10 %Cide? e zLof enﬁféff 077”7}" t'/ d d at le of 45° moog £ HOR R
% . The stripes for shall slope downward at an angle o Z
. / Cable 33 towards the side of the end treatment that traffic is to pass. W30 4 3{ 4_ID WASHER _
Ground Line—/ it ~ N100 2 17 ANCHOR CABLE HEX NUT
Strut Gox " (6)0val Shid. =" Wi00 2 | 17 ANCHOR CABLE WASHER
E780 i Assembly B button head ) > .
760 5/8" Dia. x 1-1/4 B140404 2 1/4” x 4" HEX BOLT
Splice Bolts |B580122 NO14 2 | 1/4” HEX NUT |
& Nuts |NOSO 7
» woi4 4 1/4” WASHER
. 20 Do x I ot Bo801Z2 SB56A 8 | CABLE ANCHOR BOX SHOULDER BOLTS
Elevation & (1) Washer [WO50] NO55A 8 | 1/2° A325 STRUCTURAL NUTS
Scale: Not o Scale plecl Sreakaway under Nut only WO50A 16 | 1-1/16” 0D x 9/16” ID A325 SIR. WASHER
Impact Head - PB620 - Ground Strut Foundation Tube Options For Posts 1 & 2
(5300 2o R £760 g B e e,
olid Foundation Tubes
, | BCT Cable Sround Line *5'-0" Foundation lubes S7.35 Ws oil Plates SP600
Bearing Plate Hex Nut [NTOD Anchor Assy [E770 ., } *4’—6” Foundation Tubes E735 W/Soil Plates SP600
E750 & Washer WWion — Lex Nut [N’OOB ‘5/ 4 Dia. x 10 . Yellow Reflector | |
asher & Washer |WI100}- Ground Strut N Hex Head Bolt [B341004] — Breakawav End Post |
RN TC5/4" pie. x 10" E780 & 3/4” Nut [NO3O] o560 o 1/4” Dia._x 4"
/4" Dia. X7 Bearing w/(2) Washers [WO30 {HRM ( R ) Bolt [B140404
- Ze)g /ff’??v utO’?NOL__gg“ 004 Plate 3/4” Dia. x 10 / b d Peflect w/Nut [NOT4
| L Hex Head Bolt [B341004) 5/8" Dia. x 7—-1/2" & (2) Washers [W0O14
o] | Voshers 03D or Heca bt [EZI00% st o 5/6" Dia. x 7. mpact Head Reflector P ‘
la. w/(2) Washers [W030] [B580754] ] Impact
X 7-1/2 5/8" Dia, T Marker Insert Detail impa =4
Hex Head Bolt : x 7—1/2 NO50| Scale: Not to Scale 3000 !
[B580754 ~ g% OTube Hex Head Bolt |
& 5/8” Nut B580754 ] Recycled Plastic Blockout
oy & e | [ uee Section A—A @ Post #2 or Offset Block Impact Head Connection Detail
NOSO ; Scale: Not to Scale \ W—-Beam Guardrail ’ Scale: Not to Scale
; Steel Breakawa »
Front View of Post 1 , , e &g Z G%a 107 [B281002
Scale: Not to Scale Pa/’f/a/ V/ew Of Pos‘iL 7 PB620 - :;c () Washue - TWesa!
' STATE OF HAWAII
Scale: Not to Scale under Nut only DEPARTMENT OF TRANSPORTATION
1) Rai/ Offset HIGHWAYS DIVISION
z[ ; SKT—=350
== f i f 7 1 F ; ; : SEQUENTIAL KINKING TERMINAL
1 - : - _ ‘
Maximum 50:1 Straight Taper . % PUU__LO A ROAD IMPROVEMENTS
25" (6'-3" Spacing) | 25' (6'-3" Spacing) } A Kamehameha Hwy. to Salt Lake Blvd.
i |7THIS WORK WAS‘PREPARED

Detall A

50:1 flare rate

Federal Aid Project No. STP—7310(1)

Scale: As shown Date: Ma y 2003
SHEET NO. 113 OF 193 SHEETS

BY ME OR UNDER MY
SUPERVISION

Expiration Dote of the License:
04/30/04

Section B—B

Scale: Not to Scale

113




	STP-7310(1)_110.TIF
	STP-7310(1)_111.TIF
	STP-7310(1)_112.TIF
	STP-7310(1)_113.TIF

